

TMD-683-SA
(Revised 07-01-2005)

OFFICE OF STATE AID ROAD CONSTRUCTION

MISSISSIPPI DEPARTMENT OF TRANSPORTATION

TESTING DIVISION

Lab. Nos. _____ Project No. _____
 Material _____ County _____
 Submitted by _____ Sampled by _____
 Reported To _____ Date Sampled _____
 Producer _____ Date Received _____
 Class _____ Group _____ Date Reported _____

TEST RESULTS

Lab. No.								
Sample No.								
Station No.								
Quantity Rep.								

SIEVE ANALYSIS-TOTAL % PASSING BY WEIGHT (SQUARE OPENINGS)

No. 2" Sieve								
No. 1-3/4" Sieve								
No. 1-1/2" Sieve								
No. 1" Sieve								
No. 1/2" Sieve								
No. 4 Sieve								
No. 10 Sieve								

MECHANICAL ANALYSIS MATERIAL PASSING NO. 10 SIEVE

% Pass No. 10 Sieve								
% Pass No. 40 Sieve								
% Pass No. 60 Sieve								
% Pass No. 200 Sieve								
% Pass No. 270 Sieve								
% Silt								
% Clay								
P. H.								
GROUP								
U.S.C.								

PHYSICAL CHARACTERISTICS MATERIAL PASSING NO. 40 SIEVE

Liquid Limit								
Plastic Limit								
Plasticity Index								
Shrinkage Limit								
Shrinkage Ratio								
Volume Change								
Abrasion								

This material _____ the requirements of section _____
 for _____ on above tests.

Remarks:

Reported by _____

Title _____